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Customer Data

Customer: Dynamica Ropes AS

Supplier: Dynamica Ropes A/S

Contact:

Order Number:

Test Data

Type Of Test:  Dynamica Test 1
Proof Load: 4,5t

Specimen: 10mm Fortuna 218071 Test 3
Tested By: ED&EH
File Name: 10mm Fortuna 218071 Test 3.csv
Comment: brudtest og forlaengelse
Test Results

Load (t) Ram Stroke (mm) Videoext. (mm)  Time (min.s) Number of Cycles
Minimum: 0,01 26,8 904,4105 00.14,2 6
Maximum; 8,39 268,5 997,2468 01.40,6

Elongation (%) 10,3

Test End: Specimen break detected
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Comment
Sprunget i midten - Elongation 3,959%

Test results are acceptable:
Test results are not acceptable: |:|

SIGNATURE

. Tested on SAHM SPLICE GmbH Proof-Load Destruction Test Machine - Serial Number 324
Calibrated in accordance with EN ISO 7500-1:2004 Class 1 on 21.12.2017 with Certificate No. 1712324




